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Test Report Declare

Applicant : | Harman International Industries, Inc.

; 8500 Balboa Boulevard, Northridge, CA 91329, UNITED
Address of Applicant STATES
Equipment under Test : | Multi-Channel Soundbar with wireless subwoofer

BAR 700MK2,

Model No. BAR 800MK2
Manufacturer : | Harman International Industries, Inc.
Address of Manufacturer gﬁ_())at\)_rléz;dboa Boulevard, Northridge, CA 91329, UNITED

Test Standard Used:

FCC Rules and Regulations Part 15 Subpart C,

RSS-247 Issue 3 August 2023,

ANSI C63.10:2013,

RSS-Gen Issue 5, Apr. 2018, Amendment 2 (February 2021)

We Declare:

The equipment described above is tested by Guangdong Dongdian Testing Service Co., Ltd. and in
the configuration tested the equipment complied with the standards specified above. The test results
are contained in this test report and Guangdong Dongdian Testing Service Co., Ltd. is assumed of full

responsibility for the accuracy and completeness of these tests.

Report No.: DDT-RE24111416-1E18
Date of Receipt: |2024/11/10 Date of Test: |2024/11/10-2025/02/28
Created: Jacky Huang Reviewed: Ella Gong Approved: Damon Hu

backy ooy | gy Gong

2025/03/02 2025/03/12 2025/03/12

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of Guangdong Dongdian Testing Service Co., Ltd.
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1. Summary of Test Results

No. Test Parameter Clause No. Condition | Result

FCC Part 15: 15.247(a)(2),
1 | 6 dB Bandwidth and 99% Bandwidth | RSS-247 Issue 3 clause 5.2(a), / Pass
RSS-Gen Issue 5 clause 6.7

FCC Part 15: 15.247(b)(3),
RSS-247 Issue 3 clause 5.4(d)

FCC Part 15:15.247(e),
RSS-247 Issue 3 clause 5.2(b)

FCC Part 15: 15.247(d),
RSS-247 Issue 3 clause 5.5

FCC Part 15: 15.205,
FCC Part 15: 15.209,
FCC Part 15: 15.247(d),
RSS-247 Issue 3 clause 5.5,
RSS-Gen Issue 5 clause 8.9,
RSS-Gen Issue 5 clause 8.10

FCC Part 15: 15.205,
FCC Part 15: 15.209,
FCC Part 15: 15.247(d),
RSS-247 Issue 3 clause 5.5,
RSS-Gen Issue 5 clause 8.9,
RSS-Gen Issue 5 clause 8.10

FCC Part 15: 15.207(a),
RSS-Gen Issue 5 clause 8.8
FCC Part 15: 15.203,
RSS-Gen Issue 5 clause 6.8

Note: N/A is an abbreviation for Not Applicable, and means this item is not applicable for this
device or no need to test according to standard.

2 Peak Output Power / Pass

3 Power Spectral Density / Pass

4 | RF Conducted Spurious Emissions / Pass

5 Radiated Emission / Pass

6 Band Edge Compliance / Pass

/ Power Line Conducted Emissions / Pass

8 Antenna Requirement / Pass
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2. General Test Information

2.1. Description of EUT

EUT Name

: IMulti-Channel Soundbar with wireless subwoofer

Model Number

.|BAR 700MK2,
'|IBAR 800MK2

Difference of model number

"BAR 800MK2" and "BAR 700MK2" are just different models. The

. |appearance, circuit design, layout, components used and internal
"|wiring are the same, we chose the model "BAR 800MK2" as a

representative model for compliance testing.

EUT Function Description

: |Please reference user manual of this device

Power Supply :|AC 100-240V, 50/60Hz, 50W
Bluetooth Antenna type: PIFA
Antenna Type : |WiFi Antenna type: Monopole

SRD Antenna type: PCB

Max Antenna Gain (dBi)

Bluetooth Antenna: 2.35 dBi
Antl:

2.4 GHz WiFi: 1.95 dBi

5 GHz WiFi:
5150-5250MHz: 3.69 dBi
5250-5350MHz: 3.68 dBi
5470-5725MHz: 3.45 dBi

. |5745-5825MHz: 3.13 dBi
"|Ant2:

2.4 GHz WiFi: 2.18 dBi

5 GHz WiFi:

5150-5250MHz: 3.11 dBi
5250-5350MHz: 2.77 dBi
5470-5725MHz: 3.03 dBi
5745-5825MHz: 2.93 dBi
2.4GHz SRD Antenna: 2.40 dBi

Radio Technology

. |IEEE 802.11b/g/n/ax

Operation frequency

IEEE 802.11b: 2412MHz to 2462MHz
IEEE 802.119: 2412MHz to 2462MHz

. |IEEE 802.11n HT20: 2412MHz to 2462MHz
" |IEEE 802.11n HT40: 2422MHz to 2452MHz

IEEE 802.11ax HE20: 2412MHz to 2462MHz
IEEE 802.11ax HE40: 2422MHz to 2452MHz

Modulation

|EEE 802.11b: DSSS (CCK, DQPSK, DBPSK)
IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)

. |IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ax: OFDM, OFDMA (1024QAM, 256QAM, 64QAM,
16QAM, QPSK, BPSK)

Channel information

Frequenc Frequenc Frequenc
s (lele) y S (I\C/]IHZ) ; S (I\?IHZ) /
1 2412 5 2432 9 2452
2 2417 6 2437 10 2457
3 2422 7 2442 11 2462
4 2427 8 2447 / /

TRF:RT-4-E-005
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Note: The above EUT information is declared by manufacturer and for more detailed features
description please refer to the manufacturer's specifications or User's Manual. The above Antenna
information is declared by manufacturer and for more detailed features description please refer to

the manufacturer's specifications, the laboratory shall not be held responsible.

2.2. Accessories of EUT

Accessories Manufacturer | Model number Description
AC cable Harman N/A Length: 195cm
HDMI cable Harman N/A Length: 115cm, with two magnetic rings
Remote control Harman N/A N/A

2.3. Block diagram of EUT configuration for test

EUT AC Mains

2.4. Decision of final test mode

According pre-test, the worst test modes were reported as below:

Test software: adb.exe

The test software was used to control EUT work in Continuous Tx mode and select test channel,
wireless mode as below table.

The pathloss of external cable: 0.5dB (According to the manufacturer's claims)

TRF:RT-4-E-005 Page 9 of 222
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Tested mode, Tx Power Setting, Data rate, Channel, and Frequency
Tx Power Setting Data rate
Mbps Test Frequenc
Tested mode (bes) a 4
ANT1 ANT2 (see Channel (MH2)
Note)
15 15 1 LCH: CH1 2412
IEEE 802.11b 15 15 1 MCH: CH6 2437
15 15 1 HCH: CH11 2462
15 15 6 LCH: CH1 2412
IEEE 802.11g 15 15 6 MCH: CH6 2437
15 15 6 HCH: CH11 2462
11 11 MCS 8 LCH: CH1 2412
IEEE 802.11n
— 11 11 MCS 8 MCH: CH6 2437
11 11 MCS 8 HCH: CH11 2462
11 11 MCS 8 LCH: CH3 2422
IEEE 802.11n
Lita0 11 11 MCS 8 MCH: CH6 2437
11 11 MCS 8 HCH: CH9 2452
SU:11,RU: 11 | SU:11,RU: 11 MCS 0 LCH: CH1 2412
IEEE 802.11ax
HE20 SU:11,RU: 11 | SU:11,RU: 11 MCS 0 MCH: CH6 2437
SU:11,RU: 11 | SU:11,RU: 11 MCS 0 HCH: CH11 2462
SU: 9, RU: 9 SU: 9, RU: 9 MCS 0 LCH: CH3 2422
IEEE 802.11ax
vl SU: 9,RU: 9 SU: 9, RU: 9 MCS 0 MCH: CH6 2437
SU: 9, RU: 9 SU: 9, RU: 9 MCS 0 HCH: CH9 2452
Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2.5. Deviations of test standard

No deviation.

2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: +15°C to +35 °C
Humidity range: 20% to 75%
Pressure range: 86 kPa t0106 kPa

Note: The specific temperature and humidity information of each test item refers to the temperature

and humidity record in the corresponding test data.
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2.7. Test laboratory

Guangdong Dongdian Testing Service Co., Ltd.

Add.: Unit 2, Building 1, No. 17, Zongbu 2nd Road, Songshan Lake Park, Dongguan, Guangdong,
China, 523808.

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com.

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A
Conformity Assessment Body identifier: CNO048

VCCI facility registration number: C-20087, T-20088, R-20123, R-20240, G-20118

2.8. Measurement uncertainty

Test Item Uncertainty
Bandwidth 1.1%
0.86 dB (10 MHz < f < 3.6 GHz);
1.38 dB (3.6 GHz < f < 8 GHz)
Peak Output Power (Conducted) (Power Sensor) 0.74 dB
0.74 dB (10 MHz < f < 3.6 GHz);
1.38 dB (3.6 GHz < f < 8 GHz)
6.7 x 108 (Antenna couple method)
5.5 x 108 (Conducted method)
0.86 dB (10 MHz < f < 3.6 GHz);

Peak Output Power (Conducted) (Spectrum analyzer)

Power Spectral Density

Frequencies Stability

Conducted spurious emissions 1.40 dB (3.6 GHz < f < 8 GHz)
1.66 dB (8 GHz =< f < 26.5 GHz)
Uncertainty for radio frequency (RBW < 20 kHz) 3x108
Temperature 04°C
Humidity 2%
Uncertamt)é JOIIHI_\;aEIggOI\;I]HEzTISSIOn test 344 dB
Uncertainty for Radiation Emission test 4.70 dB (Antenna Polarize: V)
(30 MHz - 1 GHz) 4.84 dB (Antenna Polarize: H)
4.10 dB (1 - 6 GHz)
Uncertainty for Radiation Emission test 4.40 dB (6 GHz - 18 GHz)
(1 GHz - 40 GHz) 3.54 dB (18 GHz - 26 GHz)

4.30 dB (26 GHz - 40 GHz)
3.34dB (150KHz-30MHz)

3.72dB (9KHz-150KHzZ)

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty for Power line conduction emission test

TRF:RT-4-E-005 Page 11 of 222
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3. Equipment Used During Conductive Test

Equipment Manufacturer |Model No. Serial Number |Due Date &
Interval

XIRF Connected Test (RF Measurement System 4#)

Signal &Spectrum Analyzer R&S FSV3044 101173 2025/03/31 |1 Year

Widaband [ggalo R&S CMW500 168801 2025/03/31 |1 Year

Communication Tester

MXG Vector Signal Generator |Agilent N5182A MY48180737 |2025/03/31 |1 Year

PSG Vector Signal Generator |Agilent E8267D US49060192 |2025/08/25 |1 Year

RF Control Unit Tonsend JS0806-2 2118060485 |2025/03/31 |1 Year

TEMP&HUMI Programmable |\ |ANG  |ZXGDJS-150L [zX170110-A |2025/04/22 |1 Year

Chamber

Test Software Tonscend JS1120-3 Ver.3.2.22 N/A N/A

TRF:RT-4-E-005

Page 12 of 222




Guangdong Dongdian Testing Service Co., Ltd. Report No.: DDT-RE24111416-1E18

4. 6dB Bandwidth

4.1. Block diagram of test setup

)

Control > EUT

™1 Control
Computer Tonscend RF Measurement
PEils) system
Ar};te;na (Spectrum/SG/RF auto

( ) L) control unit)

Power | Power

Supply 7| Port

4.2. Limits

For direct sequence systems, the minimum 6 dB bandwidth shall be at least 500 kHz

4.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 11.8.

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was
compensated to the results

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously

(4) Use the following spectrum analyzer settings for 6 dB Bandwidth:

RBW: 100 kHz
VBW: >[3 x RBW]
Detector Mode: peak
Sweep time: auto

Trace mode max hold

(5) Allow the trace to stabilize, measure the 6 dB bandwidth of signal, and record the results in the

report.
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4.4. Testresult

Test Engineer: Haofeng Test Site: RF Measurement System 4#
Ambient Condition: | 23.8°C, 40.6%RH Test Date: S O a2025.01.11/2025.02.24~
Test Power Supply: | AC 230V/50Hz Sample Number: S24111416-014
Test Mode Antenna Fr<[al\(jlt|i|ezr;cy D-I[-I\SA I-?z\gv [IV|I: |_I;Z] [IV|I: HHz] [k/ilrlgizt] Verdict
Ant1 2412 8.08 2407.92 2416.00 0.5 PASS
Ant2 2412 8.04 2407.96 2416.00 0.5 PASS
Ant1 2437 8.08 2432.92 2441.00 0.5 PASS
18 Ant2 2437 8.08 2432.92 2441.00 0.5 PASS
Ant1 2462 8.08 2457.92 2466.00 0.5 PASS
Ant2 2462 8.08 2457.92 2466.00 0.5 PASS
Ant1 2412 15.12 2404.40 2419.52 0.5 PASS
Ant2 2412 15.12 2404.40 2419.52 0.5 PASS
Ant1 2437 15.80 2429.04 2444 .84 0.5 PASS
d Ant2 2437 15.48 2429.08 2444 .56 0.5 PASS
Ant1 2462 15.48 2454.08 2469.56 0.5 PASS
Ant2 2462 15.80 2454.04 2469.84 0.5 PASS
Ant1 2412 15.12 2404.40 2419.52 0.5 PASS
Ant2 2412 15.12 2404.40 2419.52 0.5 PASS
oMl Ant1 2437 16.52 2428.84 2445.36 0.5 PASS
Ant2 2437 16.92 2428.20 244512 0.5 PASS
Ant1 2462 16.52 2453.84 2470.36 0.5 PASS
Ant2 2462 16.92 2453.20 2470.12 0.5 PASS
Ant1 2422 35.12 2404.48 2439.60 0.5 PASS
Ant2 2422 35.12 2404.48 2439.60 0.5 PASS
S Ant1 2437 35.12 2419.48 2454.60 0.5 PASS
Ant2 2437 35.04 2419.48 2454 .52 0.5 PASS
Ant1 2452 35.12 2434.48 2469.60 0.5 PASS
Ant2 2452 35.04 2434.48 2469.52 0.5 PASS
Ant1 2412 18.44 2402.72 2421.16 0.5 PASS
Ant2 2412 18.40 2402.92 2421.32 0.5 PASS
T Ant1 2437 18.76 2427.52 2446.28 0.5 PASS
Ant2 2437 18.40 2427.60 2446.00 0.5 PASS
Ant1 2462 18.64 2452.60 2471.24 0.5 PASS
Ant2 2462 18.80 2452.52 2471.32 0.5 PASS
Ant1 2422 37.04 2403.52 2440.56 0.5 PASS
Ant2 2422 37.20 2403.60 2440.80 0.5 PASS
I e Ant1 2437 37.52 2418.36 2455.88 0.5 PASS
Ant2 2437 35.60 2419.00 2454.60 0.5 PASS
Ant1 2452 37.36 2433.36 2470.72 0.5 PASS
Ant2 2452 36.00 2433.60 2469.60 0.5 PASS
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4.5. Test graphs
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11B_Ant2_2437
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11AX40MIMO_Ant1_2422

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.08 dB ® RBW 100 kiz
At 2048 SWT  1.01ms ® VBW 300kHz Mode Sweep Count 100/100

1 Frequency Sweep

-10.85 dBm|
2403 5200 GHz|
M) -5.24dBm|
24195200 6Hy
10 dBen
w
1 s s At A A g g
A0 dor AT-T7.240 dm s 1 e
|
20 dBi : |
! \
-30 dBir i I
40 dBr “I \.
A
FPFRT P PRI e L PAN | ) AR At gy
50 dBir
F 2.422 Ghz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table:
M1 1 240352 GHz -10.85 dBm
M2 1 241952 GHz -5.24 dBm
D3 M1 1 37.04 MHz -0.22dB

"

00:47:0% 25.02.2025

11AX40MIMO_Ant2_2422

MultiView =  Spectrum .

RefLevel 30.00dBm  Offset 23.74dB & RBW 100 kiz
At 2048 SWT  1.01ms ® VBW 300kHz Mode Sweep Count 100/100

1 Frequency Sweep

Mifi] -10.38 dBm|
| 2403 6000 G
mfi]  4a4dem
24195200 Gy
10 dBor
g b A o A A A AL A
-10 dBi W=t trdim % = = 1 = ™
20 d ‘I :
30 dBir 1‘
|
-40 dBn t
RSPRIVI PT P EES AT, (W SN YP I
50 dBmr
CF 2422 GHz 1001 pts. .0 MHz/ Span 80.0 MHz
2 Marker Table
M1 1 2.4036 GHz -10.38 dBm
M2 1 241952 GHz -4.44 dBm
D3 M1 1 37.2 MHz 0.18 dB

"

00:50:38 25.02.2025

11AX40MIMO_Ant1_2437

MultiView = Spectrum .

RefLevel 30.00dBm  Offset 23.08dB & RBW 100 kkz
- Att 0dB SWT  1.01ms ® VBW 300kHz Mode Sweep Count 100/100

1 Frequency Sweep

Mifi] -10.38 dBm |
2418 3600 GHz|
w2{i]  526d8m

24345200 GHz|

10 dier

z
. Lt Ao A A A A 0
I R E— Lol hobd L ol t Ll Y

-20 dBinr T T

-30 dBinr

40 der {

AT e O L, PETAY WIS it mg Lt
50 dBe

CF 2,437 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Marker Table

M1 1 241836 GHz -10.39 dBm
M2 1 243452 GHz -5.26 dBm
D3 M1 1 37.52 M_Hz 0.73 d_B

piezeuivg... EERNNNEE o
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11AX40MIMO_Ant2_2437

MultiView =  Spectrum .

RefLevel 30.00dBm  Offset 23.74dB & RBW 100 kiz
At 2048 SWT  1.01ms ® VBW 300kHz Mode Sweep Count 100/100

1 Frequency Sweep

-10.13 dBm |
24150000 GHz|
dBr M2(1]  431dBm)
24345200 GHy
10 dBaw
! IR A o AL ®
10 d8n 4 A7 T A RN EENRN, At - PAMAA g | ol
\
20 dBer - |
| w
30 dBer . -
T '
| |
40 dBir 1
RTINS A Pt s W) L L] LR .
50 dBimr
F 2.437 Ghz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table:
M1 1 2419 GHz -10.13 dBm
M2 1 243452 GHz 431dBm
D3 M1 1 35.6 MHz 1.05 dB

"

00:57:37 25.02.2025

11AX40MIMO_Ant1_2452

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 2283 dB ® RBW 100 kiz
At 2048 SWT  1.01ms ® VBW 300kHz Mode Sweep Count 100/100

1 Frequency Sweep

2433 3600 Gy
B Mafi] 5.1 dBm|
24495200 Gy

l.nl | -1135dBm

10 dier

.l
10 LN PPN R T e P e L
i HT-11.470 dm P 1 ”

<20 dBr T T

-30 dBmr J

40 i T T

“;n,.y.a,n,w' IFTENN,, WY SRV [V NP Y TR

CF 2.452 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Marker Table

M1 1 243336 GHz -1135dBm
M2 1 244952 GHz -5.41dBm
D3 M1 1 37.36 MHz 0.15 dB

"

01:01:01 25.02.2025

11AX40MIMO_Ant2_2452

MultiView = Spectrum .

RefLevel 30.00dBm  Offset 23.51dB & RBW 100 kkz
- Att 0dB SWT  1.01ms ® VBW 300kHz Mode Sweep Count 100/100

1 Frequency Sweep

Mifi] <10.17 dBm|

| 2433 6000 G
o M2f1] 485 dBm|
24495200 Gy

10 dier

-
P O ST YR VY RS R R SN S N [N ;;"

-20 dBrr T T

30 dBm -

40 dBir
IPRTRRYIP S T WA g s y ttathns
50 dBim

CF 2.452 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Marker Table

M1 1 24336 GHz -10.17 dBm
M2 1 244952 GHz -4.65dBm
D3 M1 1 36.0 MHz 091 d_B

. ] o

01:04:31 25.02.2025

TRF:RT-4-E-005 Page 26 of 222



Guangdong Dongdian Testing Service Co., Ltd. Report No.: DDT-RE24111416-1E18

5. 99% Bandwidth

5.1. Block diagram of test setup

)

Control > EIUT
Computer gjo Tonscend RF Measurement
PEils) system
Ar};te;na (Spectrum/SG/RF auto
( ) L) control unit)

Power | Power

Supply 7| Port
5.2. Limits
Just for Report.

5.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 6.9.3.

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable, the path loss was
compensated to the results

(3) Set the EUT as maximum power setting and enable the EUT transmit continuously

(4) Use the following spectrum analyzer settings for the 99% Bandwidth:

RBW: 1% to 5% of the OBW

VBW: approximately three times RBW

Span: between 1.5 times and 5.0 times the OBW
Detector Mode: peak

Sweep time: auto

Trace mode max hold

(5) Allow the trace to stabilize, measure the 99% bandwidth of signal, and record the results in the
report.
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5.4. Test result

Test Engineer: Haofeng Test Site: RF Measurement System 4#
Ambient Condition: | 23.8°C, 40.6%RH Test Date: 3822:8;245%2025.01 LA AR
Test Power Supply: | AC 230V/50Hz Sample Number: S24111416-014
Channel _
Test Mode Antenna Fr?“(}ltlj_lezr;cy [I\OAEE] [N'I:I:z] [N'THHZ] [k/llrljlzt] Verdict
Ant1 2412 12.449 2405.7407 2418.1892
Ant2 2412 12.347 2405.8118 2418.1592
e Ant1 2437 12.729 2430.6140 2443.3427
Ant2 2437 12.599 2430.6722 2443.2712
Ant1 2462 12.662 2455.6480 2468.3100
Ant2 2462 12.611 2455.6657 2468.2772
Ant1 2412 17.068 2403.3831 2420.4511
Ant2 2412 17.076 2403.3972 2420.4727
Ant1 2437 19.037 2427.3267 2446.3638
e Ant2 2437 18.943 2427.3767 2446.3199
Ant1 2462 19.064 2452.3528 2471.4170
Ant2 2462 19.107 2452.2921 2471.3994
Ant1 2412 17.898 2402.9958 2420.8940
Ant2 2412 17.659 2403.1256 2420.7843
1IN2OMINS Ant1 2437 19.918 2426.9860 2446.9035
Ant2 2437 18.455 2427.6138 2446.0685
Ant1 2462 19.904 2451.9983 2471.9025
Ant2 2462 18.49 2452.6022 2471.0927
Ant1 2422 36.149 2403.9104 2440.0595
Ant2 2422 36.219 2403.8751 2440.0939
NV Ant1 2437 36.187 2418.8805 2455.0671
Ant2 2437 36.167 2418.8494 2455.0167
Ant1 2452 36.16 2433.8882 2470.0485
Ant2 2452 36.245 2433.7900 2470.0345
Ant1 2412 18.85 2402.5529 2421.4030
Ant2 2412 18.872 2402.5529 2421.4252
11AX20MIMO Ant1 2437 19.255 2427.3376 2446.5922
Ant2 2437 19.238 2427.3617 2446.5998
Ant1 2462 19.264 2452.3224 2471.5860
Ant2 2462 19.25 2452.3438 2471.5942
Ant1 2422 37.768 2403.0984 2440.8667
Ant2 2422 37.791 2403.1005 2440.8913
B oMIMO Ant1 2437 37.781 2418.0630 2455.8439
Ant2 2437 37.767 2418.0564 2455.8236
Ant1 2452 37.803 2433.0614 2470.8649
Ant2 2452 37.777 2433.0605 2470.8371
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5.5. Test graphs

11B_Ant1_2412

Ref Level 30.00d8m  Offset 23.07 dB & RBW 500kHz
- At 2008 SWT  1.01ms ® VBW 2 MKz Mode Sweep Count 100/100

1 Occupied Bandwidth

MIfi] 9,87 dBm|
. 24114810 GHz|
0 dBi :
T
-10 dBmr .,” v
/ \
20 déim
Y
30 dBm e
.I‘ ’ o /\\'\_\)
m;:w.. " \d et
50 dBim
50 dBm
CFLA12GHz 1001 pts 0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2411481 GHz 9.87 dBm [ 12448562655 MHz
T 1 24057407 GHz 494 dBm Occ B Centroid 2411964 954 GHz
je] 1 24181892 Gz 4,68 dBm Occ B Freq Offset 35,046 168 444 kbHz

e ] %

23:26:34 24.02.2025

11B_Ant2_2412

Ref Level 3000 dgm  Offset 2362 dB = RBW 500 kHz
- Att 20dE SWT  101ms ® VBW 2MHz Mode Sweep Count 100,100

1 Occupied Bandwidth

MIfi] 1054 Bm
" 24114810 GHz
0 dBmr —f i
n
10 dBm s o'
7 \
20 dBm =7 - T
.‘,‘. L\\
30 dém - —
oy ~
i e
-50 dBmr
60 dBmr
LGN 001 s i Span 4001
2 Marker Table
Wi 1 2411481 GHz 1054d8m Qb 12341397691 MHz
T 1 1405811B6H: 3580 OccBu Centroid 2411985461 Gz
hr 1 24181592 GHz 3.83 dBm Occ Bu Freq Offset 14.539 255 458 kHz

e, ] %

23:40:24  24.02.2025

11B_Ant1_2437

Ref Level 30.00dBm  Offset 23.08 dB & RBW 500kHz
- At 2008 SWT  1.01ms ® VBW 2 MKz Mode Sweep Count 100/100
1 Occupied Bandwidth

24364810 GHz

10 diinr v

0 dBir

-10 dBm

20 dBm

-30 dBar

o, N[ e
Lo et LN
B e 3 Lt —

50 dBm-

60 dBm-

CF 2.437 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table

2436481 GHz 9.68 dBm Occ B 12.728770042 MHz

2430614 GHz -4.70 dBm Occ Bw Centroid 2436978 363 Gz
14433427 GHz 4.45 dBm O(IBwFrei Offset 11,637 181478 kHz

wessoing INNENENEN o
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11B_Ant2_2437

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.74dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100

1 Occupied Bandwidth
MIfI] 1038 dBm)
24364810 GHz|

10 dBaw
A0 der =
/ \,
<20 dBinr A T
.‘.
30 dBr -
i Ay

by g o " R —
50 dBimr
F 2437 Ghz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table:

M1 1 2436481 GHz 10.38 dBm Oce Bw 12.598979909 MHz

Bl 1 24306722 GHz 424 dBm Oce Bw Centroid 24369717121 GHz

T2 1 2431712 G_Hz -3.99 dBm Occ B fres Offset -18.279433 484 kHz

"

23:42:47 24.02.2025

11B_Ant1_2462

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 2299 dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100
1 Occupied Bandwidth

24514810 GHy
10 dgr —
4 . W,
T
o N
-10 dBir I y
20 dBi va
) \
30 dBimr i “‘\
~ I
A, o
PPN, ad L e et
~40-8BiiT T
50 dBinr
CF 2.462 GHz 1001 pts .0 MHz2/ Span 40.0 MHz
2 Marker Table
M 1 2461481 GHz 9.73 dBm Occ Bw 12.661993624 MHz
mn 1 2455648 GHz -4.86 dBm Occ Bw Centroid 2461978984 GHz
T2 1 246831 GHz 452 dBm Occ B Freq Offset -21.015563 481 kHz

"

23:29:42 24.02.2025

11B_Ant2_2462

RefLevel 30.00dBm  Offset 23.63 dB ® RBW 500 kkz

- Att 2048 SWT 1.07ms ® VBW 2MHz Mode Sweep Count 100/100
Mi(1] dBm|
2451 4810 GHz|
\
10 dr TR
A -
dBny N 4‘
‘l.
10 dBir T
-20 déinr ~
\
30 dBa Y
Py \ N
P ¥ A L e
50 dBimr
CF 2.462 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2461481 GHz 10.41 dBm Occ Bw 12611452997 MHz
n 1 24556657 GHz -4.20 dBm Occ Bw Centroid 246197143 GHz
T2 1 2.468 277 2 GHz -3.93 dB_m Oce Bw Freq Offset -13.570'1;!7 773 kHz

vesuing.. INDNNNED
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11G_Ant1_2412

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.07 dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100

1 Occupied Bandwidth

MIfI] 1085 dBm)
2411 2810 GHz|

10 dBor o T

o 7 = S—
IR it e
ri "
10 dgir -
20 dBar Y
) \
3048 PPV i |
dBm— iy
el gty | MWV\ M
40 d8ir
50 dBir
F 2412 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2411281 GHz 10.65 dBm Oce Bw 17.067976 231 MHz
m 1 24033831 GHz 0.04 dBm Oc B Centroid 2411917097 GHz
n 1 24204511 GHz 059 dbm DccBw Freq Offset 52,903 38346 kHz

"

23:32:18  24.02.2025

11G_Ant2_2412

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.62 dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100

1 Occupied Bandwidth

Mifi] 11.48 dBm|
24112810 Gty
10 dBor P a e~
\y
dBe -
N
I y
10 dser f
7 D
f Y
20d8m ; 4
3048 . ﬂ}j«? i \ -
e “
|l "Mﬂ.}‘w" W WM g Honhinthpy
-40 dBn
50 dBime
G 2412 GHz 1001 pts 0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2411281 GHz 11.48 dBm Oce Bw 17.075584945 MHz
n 1 24033972 GHz 153 dBm Oce Bw Centroid 2411934856 GHz
T2 1 24204727 GHz 1.64 dBm Occ B Freq Offset 65043883132 kHz

"

23:47:35 24.02.2025

11G_Ant1_2437

RefLevel 30.00dBm  Offset 23.08 dB & RBW 500 kkz

- Att 2008 SWT 1.01ms ® VBW 2MHz Mode Sweep Count 100/100
Mifi] 10.84 dBm)|
24343230 Gy
10 dBo e R =
P = o] W,
y \
dBm f,' i
A Yy,
10 dbor = =
g [
g e,
— “ R
. B S
fﬁfﬂ T
/ \
-30 dBinr
-40 dBn
50 dBinr
CF 2437 GHz 1001 pts. .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2434323 GHz 10.84 dBm Occ B 19.037062589 MHz
n 1 24273267 6Hz 313 d8m Oce Bw Centroid 2436845272 GHz
T2 1 2.446 35386_}11 -B.B[IdB_m Occ Bw Freq Offset -154.727 917 489 kHz

vesuing.. INDNNNED
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11G_Ant2_2437

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.74dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100

1 Occupied Bandwidth

Mifi] 11.33 dBm|
2436 2810 GHz|
10 dBor o = L S
A \
4 T a
f,ﬂ*" \\\
10 Cad 'S
10 dgir —
-
e -
P e it S
f’ ! b,
30 dBar
40 d8ir
50 dBir
F 2.437 Ghz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2436281 GHz 1133 dBm Oce Bw 18.943169751 MHz
m 1 24273767 GHz 3.35.dBm Oc B Centroid 2436848287 GHz
n 1 2463199 GHz 317 dBm DccBw Freq Offset 151712864186 kiz

"

23:50:11 24.02.2025

11G_Ant1_2462

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 2299 dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100
1 Occupied Bandwidth

2451 2410GHy
10 dr R L
E— >y e
P 0
B u o
dbme iy
L
-10 dBir =
M e
e R
20t oy
Tl W,
-30 dBir
-40 dBn
50 dBinr
CF 2.462 GHz 1001 pts .0 MHz2/ Span 40.0 MHz
2 Marker Table
M1 1 2461241 GHz 10.72 dBm Occ Bw 19.064 158941 MHz
mn 1 24523528 GHz -4.18 dBm Occ Bw Centroid 2461884917 GHz
T2 1 2471417 GHa -3.82 dBm Occ B Freq Offset -115,082 552 508 kHz

"

23:37:21 24.02.2025

11G_Ant2_2462

MultiView = Spectrum .

RefLevel 30.00dBm  Offset 23.63 dB ® RBW 500 kkz

- Att 2048 SWT 1.07ms ® VBW 2MHz Mode Sweep Count 100/100
Mifi] 11,28 dBm |
24613210 GHz|
10 dr —— S —
10 dBir =
- S
T T )
i T
30 dBm
40 di
50 dBm
CF 2.462 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 2461321 GHz 11.29 dBm Occ Bw 19.107 300 406 MHz
n 1 24522921 GHz 403 dBm Occ Bw Centroid 2461845748 GHz
7 1 24713594 6z 338 dbm Oce B freq Offset 154251823 514 iz

pieseuivg... ANRNNNEE o
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11IN20MIMO_Ant1_2412

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.07 dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100
1 Occupied Bandwidth

24109210 GHz|
10 dBar —
D N e
o A o
dBn Y
A
10 dir ;
\'n
20dBm 4 L
] \
/
30 dBim -
) .

e i T gt
50 dBm
GF2a12Gh 1001 pts 40 MR/ Span 40.0 iFz
2 Marker Table

M 1 2410921 GHz 8.45 dBm [ 17.898 231 868 MHz

kil 1 24029958 GHz 127 dBm Oce Bw Centroid 2411944887 GHz

n 1 2420894 GHg 125 dBm Out B Freq Offset 55,1299 14 bz

"

23:55:24 24.02.2025

11IN20MIMO_Ant2_2412

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.62 dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100

1 Occupied Bandwidth

Mifi] 10,80 dBm |
241076106Hy
10 dBor P s ey
dm i\
! Y
/ Y
10 dgir
s
I 4
20 dBm I," +
\
|
-30 dBir “r"f "
g il s,
. e ALY VR
50 dBrr
& 2412 6Kz 1001 0 MHz/ Span 0.0 MHz
ps. p:
2 Marker Table
M1 1 2410761 GHz 10.80 dBm Oce Bw 17.658687 622 MHz
m 1 24031256 GHz 258 dém Oc B Centroid 2411954992 GHz
T2 1 24207843 GHz 2.69 dBm Occ Bw l'res Offset 45.&302 073 kHz

"

23:57:53 24.02.2025

11IN20MIMO_Ant1_2437

MultiView = Spectrum .

RefLevel 30.00dBm  Offset 23.08 dB & RBW 500 kkz

- Att 2048 SWT 1.07ms ® VBW 2MHz Mode Sweep Count 100/100
24360010 GHz|
10 dgr
I P !
> =,
dbm — -
10 dBier —
-~ s
N Y Lk gy
20 dfgpert )
N ""\-1'_
30 dBm
40 der
50 dBm
CF 2,437 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 2436001 GHz 8.56 dBm Occ B 19.917506012 MHz
n 1 2426986 GHz £.42 dBm Occ Bw Centroid 243694479 GHz
n 1 2446 9035 Gtz 554 dBm Oce B freq Offset 55210483 845 itz
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11IN20MIMO_Ant2_2437

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.74dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100

1 Occupied Bandwidth

Mifi] 10,92 dBm |
24357210 GHz|
10 dBar R T T e e
10 dBer 7 ﬂ‘.\
M,
LA UUMM T
20 gt T,
30 dbi
40 dier
50 dBi
CF 2.437 GHz 1001 pts 4.0 MHz/ SEin 40.0 MHz
2 Marker Table
m 1 2435721 GHz 1092dBm  Occlw 18454743 112 MHz
n 1 24276138 GHz 2.34 dBm Oce Bw Centroid 2436841145 GHz
b 1 24450685 G 038dbn___ OucBuieq Offset 158454798397 Kz

"

00:02:52 25.02.2025

11IN20MIMO_Ant1_2462

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 2299 dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100
1 Occupied Bandwidth

24510010 GHa|

10 dier

PR SN e,
sl g R .

10 dBir
o . o,

» e el ]

e st

Mty ) ‘w

CF 2.462 GHz 1001 pts .0 MHz/ Span 40.0 MHz

M1 1 2461001 GHz 8.73 dBm Occ B 19904189369 MHz
n 1 24519983 GHz £.33 dBm Oce Bw Centroid 2461950405 GHz
T 1 24719025 GHz -5.49 dbm Oce Bw Freq Offset -49.594 51365 kHz

"

00:05:18 25.02.2025

11IN20MIMO_Ant2_2462

MultiView = Spectrum .

RefLevel 30.00dBm  Offset 23.63 dB ® RBW 500 kkz

- At 2048 SWT 101ms ® VBW 2MHz Mode Sweep Count 100/100
1 Occupled Bandwidth
Mifi] 10.65 dBm|
2463 7580 GHz|
10 dbor o W N i Ty P LT Py
Wﬁf \“
10 dBev o - e
Ty
PO | 'MJ’“" \ N"“‘m,..d
30 dBm
-40 dBn
50 dmr
F 2,461 GHz 1001 pts 0 MHz/ Span 40.0 MHz
2 Marker Tzble
M1 1 2463758 GHz 10,65 dBm Occ B 18.490473 448 MHz
mn 1 24526022 GHz 277 d8m Occ B Centroid 2461847458 GHz
] 1 24710927 GHz 155 dbm Oce B Freq Offset -152.542 243 029 khz
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11N40MIMO_Ant1_2422

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.08 dB  RBW 1 MHz
At 2048 SWT  1.01ms ® VBW 3MHz Mode Sweep Count 100/100

1 Occupied Bandwidth

Mifi] 6.62dBm)|
24155260 GHz|
10 dBaw .
I NP
0 I y
J
10 dBir -
] \
/ Y
<20 dBinr ] - i
/ 1
30 db ~ gy
NATREYI F FPseRom LR, of Mibetatpteo A b Lt
40 dBir
50 dBimr
F2a6n: 1001 pts 5.0 MHa/ Span 8.0 NHz
2 Marker Table:
M1 1 2415526 GHz 6.62 dBm [ 36.149141176 MHz
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MultiView =  Spectrum .
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11N40MIMO_Ant2_2437

MultiView =  Spectrum .

RefLevel 30.00dBm  Offset 23.74dB & RBW 1 MH:z
At 2048 SWT  1.01ms ® VBW 3MHz Mode Sweep Count 100/100
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MultiView = Spectrum .
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11AX20MIMO_Ant1_2412

MultiView ™ Spectrum
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11AX20MIMO_Ant2_2437

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.74dB ® RBW 500 kiz
At 2048 SWT  1.01ms ® VBW 2MHz Mode Sweep Count 100/100
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11AX40MIMO_Ant1_2422

MultiView =  Spectrum .

Ref Level 30.00dBm  Offset 23.08 dB  RBW 1 MHz

At 2048 SWT  1.01ms ® VBW 3MHz Mode Sweep Count 100/100
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11AX40MIMO_Ant2_2437
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6. Conducted Output Power

6.1. Block diagram of test setup

)

Control > EUT

™1 Control
Computer Tonscend RF Measurement
PEils) system
Ar};te;na (Spectrum/SG/RF auto

( ) L) control unit)

Power | Power

Supply 7| Port

6.2. Limits

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced below the stated values as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

6.3. Test procedure

(1) The test according to ANSI C63.10-2013 clause 11.9.2.3.

(2) Connect EUT’s antenna output to RF power meter by RF cable, the path loss was compensated
to the results.

(3) Setthe EUT as maximum power setting and enable the EUT transmit continuously, If the
transmitter does not transmit continuously, measure the duty cycle, D, of the transmitter output
signal.

(4) Measure the average power of the transmitter. This measurement is an average over both the
ON and OFF periods of the transmitter.

(5) Adjust the measurement in dBm by adding [10 log (1 / D)], where D is the duty cycle.

(6) Record the RF average power of each antenna port.
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6.4. Test result average

Test Engineer: Haofeng Test Site: RF Measurement System 4#
Ambient Condition: | 23.8°C, 40.6%RH Test Date: 3832:8222?202501 LAY 25
Test Power Supply: | AC 230V/50Hz Sample Number: | S24111416-014
J&i Antenna Frmtl{lir;cy Agg\:\?gre CI)D;;I):% Fgcct:or I[_\;e;rl#]t [Iagnr:] [E:;TZ Ellri::t) Verdict
[dBm] [%] [dB] [dBm]
Ant1 2412 1750 | 99.64 | 0.02 | 17.52 | <30.00 | 19.47 | <36.00 | PASS
Ant2 2412 1717 | 99.52 | 0.02 | 17.19 | <30.00 | 19.37 | <36.00 | PASS
Ant1 2437 17.37 | 99.64 | 0.02 | 17.39 | <30.00 | 19.34 | <36.00 | PASS
"8 Ant2 2437 1712 | 99.64 | 0.02 | 17.14 | <30.00 | 19.32 | <36.00 | PASS
Ant1 2462 17.37 | 99.64 | 0.02 | 17.39 | <30.00 | 19.34 | <36.00 | PASS
Ant2 2462 17.06 | 99.64 | 0.02 | 17.08 | <30.00 | 19.26 | <36.00 | PASS
Ant1 2412 16.52 | 97.90 | 0.09 | 16.61 | <30.00 | 18.56 | <36.00 | PASS
Ant2 2412 16.25 | 97.20 | 0.12 | 16.37 | <30.00 | 18.55 | <36.00 | PASS
Ant1 2437 16.40 | 97.89 | 0.09 | 16.49 | <30.00 | 18.44 | <36.00 | PASS
e Ant2 2437 16.27 | 97.20 | 0.12 | 16.39 | <30.00 | 18.57 | <36.00 | PASS
Ant1 2462 16.49 | 97.20 | 0.12 | 16.61 | <30.00 | 18.56 | <36.00 | PASS
Ant2 2462 16.17 | 97.89 | 0.09 | 16.26 | <30.00 | 18.44 | <36.00 | PASS
Ant1 2412 14.51 9437 | 0.25 | 14.76 | <30.00 | 16.71 | <36.00 | PASS
Ant2 2412 1425 | 9437 | 0.25 | 14.50 | <30.00 | 16.68 | <36.00 | PASS
total 2412 - - - 17.64 | <30.00 | 19.71 | <36.00 | PASS
Ant1 2437 1449 | 9571 | 0.19 | 14.68 | <30.00 | 16.63 | <36.00 | PASS
11N20MIMO Ant2 2437 14.36 | 94.37 | 0.25 | 14.61 | <30.00 | 16.79 | <36.00 | PASS
total 2437 --- - - 17.66 | <30.00 | 19.72 | <36.00 | PASS
Ant1 2462 1449 | 9437 | 0.25 | 14.74 | <30.00 | 16.69 | <36.00 | PASS
Ant2 2462 1430 | 9437 | 0.25 | 14.55 | <30.00 | 16.73 | <36.00 | PASS
total 2462 - - - 17.66 | <30.00 | 19.72 | <36.00 | PASS
Ant1 2422 12.09 | 9211 | 0.36 | 1245 | <30.00 | 14.40 | <36.00 | PASS
Ant2 2422 12.05 | 89.47 | 0.48 | 12.53 | <30.00 | 14.71 | <36.00 | PASS
total 2422 - - - 15.50 | <30.00 | 17.57 | <36.00 | PASS
11N40MIMO Ant1 2437 1228 | 92.11 | 0.36 | 12.64 | <30.00 | 14.59 | <36.00 | PASS
Ant2 2437 12.02 | 89.74 | 0.47 | 1249 | <30.00 | 14.67 | <36.00 | PASS
total 2437 - - - 15.58 | <30.00 | 17.64 | <36.00 | PASS
Ant1 2452 1227 | 9211 | 0.36 | 12.63 | <30.00 | 14.58 | <36.00 | PASS
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Ant2 2452 11.75 | 89.47 | 048 | 12.23 | <30.00 | 14.41 | <36.00 | PASS
total 2452 — | — | 1544 | 30,00 | 17.51 | <36.00 | PASS
Ant1 2412 12.87 | 9619 | 017 | 13.04 | <30.00 | 14.99 | <36.00 | PASS
Ant2 2412 1255 | 9619 | 017 | 12.72 | <30.00 | 14.90 | 36.00 | PASS
total 2412 — | — | 1589 | <30.00 | 17.96 | <36.00 | PASS
Ant1 2437 1278 | 9714 | 013 | 12.91 | <30.00 | 14.86 | <36.00 | PASS
11AX20MIMO | Ant2 2437 1261 | 9619 | 017 | 12.78 | <30.00 | 14.96 | <36.00 | PASS
total 2437 — | — | 1586 | <30.00 | 17.92 | <36.00 | PASS
Ant1 2462 12.82 | 9619 | 017 | 12.99 | <30.00 | 14.94 | <36.00 | PASS
Ant2 2462 1256 | 96.19 | 017 | 12.73 | <30.00 | 14.91 | 36.00 | PASS
total 2462 — | — | 1587 | <30.00 | 17.94 | <36.00 | PASS
Ant1 2422 878 |9298| 032 | 9.10 |<30.00 | 11.05 | <36.00 | PASS
Ant2 2422 845 |9298| 032 | 877 |<30.00 | 10.95 | <36.00 | PASS
total 2422 — | — | 11.95 | <30.00 | 14.01 | <36.00 | PASS
Ant1 2437 874 |9298| 032 | 9.06 |<30.00 | 11.01 | <36.00 | PASS
11AX40MIMO | Ant2 2437 835 |9298| 032 | 867 |<30.00 | 10.85 | <36.00 | PASS
total 2437 — | — | 11.88 | 30,00 | 13.94 | <36.00 | PASS
Ant1 2452 873 |9298| 032 | 9.05 |<30.00 | 11.00 | <36.00 | PASS
Ant2 2452 839 |9298| 032 | 871 |<30.00 | 10.89 | <36.00 | PASS
total 2452 — | — | 11.89 | <30.00 | 13.96 | <36.00 | PASS
I\;Ir 2‘32 Antenna Frt[elsltll_iezr]lcy SFi{zue InFéL:ax Fl’joe\:: r COT_?;ﬁtEG [5 :;E] Ellrijlﬁ Verdict
[dBm] | [dBm] [dBm]
RUO | 1026 | <3000 | 1221 | <36.00 | PASS
26Tone | RU4 | 1025 | <3000 | 12.20 | <36.00 | PASS
RUS | 10.05 | =30.00 | 12.00 | <36.00 | PASS
RU37 | 10.79 | <30.00 | 12.74 | <36.00 | PASS
Ant1 2412

52Tone | RU39 | 1050 | =<30.00 | 12.45 | <36.00 | PASS
RU40 | 10.61 | <30.00 | 12.56 | <36.00 | PASS
1,:/"?‘6(2)0 roprone |[RUS3| 1138 | <3000 | 1333 | 53600 | PASS
RUS4 | 1115 | <30.00 | 13.10 | <36.00 | PASS
RUO | 963 | <3000 | 11.81 | <36.00 | PASS
26Tone | RU4 | 1002 | =<30.00 | 12.20 | <36.00 | PASS
Ant2 2412 RUS | 973 | <3000 | 11.91 | <36.00 | PASS
RU37 | 10.33 | <30.00 | 12.51 | <36.00 | PASS

52Tone
RU39 | 1023 | <30.00 | 12.41 | <36.00 | PASS
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RU40 10.15 <30.00 12.33 | <36.00 | PASS
RU53 10.47 <30.00 12.65 | <36.00 | PASS
106Tone
RU54 10.73 <30.00 12.91 | <36.00 | PASS
RUO 12.97 <30.00 15.02 | <36.00 | PASS
26Tone RU4 13.15 <30.00 15.21 | <36.00 | PASS
RU8 12.90 <30.00 14.97 | <36.00 | PASS
RU37 13.58 <30.00 15.64 | <36.00 | PASS
total 2412
52Tone RU39 13.38 <30.00 15.44 | <36.00 | PASS
RU40 13.40 <30.00 15.46 | <36.00 | PASS
RU53 13.96 <30.00 16.01 | <36.00 | PASS
106Tone
RU54 13.96 <30.00 16.02 | <36.00 | PASS
RUO 9.96 <30.00 11.91 | <36.00 | PASS
26Tone RU4 10.08 <30.00 12.03 | <36.00 | PASS
RUS8 9.80 <30.00 11.75 | <36.00 | PASS
RU37 10.42 <30.00 12.37 | <36.00 | PASS
Ant1 2437
52Tone RU39 10.22 <30.00 12.17 | <36.00 | PASS
RU40 10.44 <30.00 12.39 | <36.00 | PASS
RU53 10.53 <30.00 12.48 | <36.00 | PASS
106Tone
RU54 10.67 <30.00 12.62 | <36.00 | PASS
RUO 9.75 <30.00 11.93 | <36.00 | PASS
26Tone RU4 10.07 <30.00 12.25 | <36.00 | PASS
RUS8 9.58 <30.00 11.76 | <36.00 | PASS
RU37 10.19 <30.00 12.37 | <36.00 | PASS
Ant2 2437
52Tone RU39 10.23 <30.00 12.41 | <36.00 | PASS
RU40 9.95 <30.00 12.13 | <36.00 | PASS
RU53 10.41 <30.00 12.59 | <36.00 | PASS
106Tone
RU54 10.44 <30.00 12.62 | <36.00 | PASS
RUO 12.87 <30.00 14.93 | <36.00 | PASS
26Tone RU4 13.09 <30.00 15.15 | <36.00 | PASS
RU8 12.70 <30.00 14.77 | <36.00 | PASS
RU37 13.32 <30.00 15.38 | <36.00 | PASS
total 2437
52Tone RU39 13.24 <30.00 15.30 | <36.00 | PASS
RU40 13.21 <30.00 15.27 | <36.00 | PASS
RU53 13.48 <30.00 15.55 | <36.00 | PASS
106Tone
RU54 13.57 <30.00 15.63 | <36.00 | PASS
RUO 9.92 <30.00 11.87 | <36.00 | PASS
26Tone RU4 10.25 <30.00 12.20 | <36.00 | PASS
Ant1 2462
RU8 9.99 <30.00 11.94 | <36.00 | PASS
52Tone RU37 10.60 <30.00 12.55 | <36.00 | PASS
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RU39 10.63 <30.00 12.58 | <36.00 | PASS
RU40 10.44 <30.00 12.39 | <36.00 | PASS
RU53 10.88 <30.00 12.83 | <36.00 | PASS

106Tone
RU54 10.85 <30.00 12.80 | <36.00 | PASS
RUO 9.52 <30.00 11.70 | <36.00 | PASS
26Tone RU4 9.81 <30.00 11.99 | <36.00 | PASS
RU8 9.56 <30.00 11.74 | <36.00 | PASS
RU37 9.92 <30.00 12.10 | <36.00 | PASS

Ant2 2462

52Tone RU39 10.05 <30.00 12.23 | <36.00 | PASS
RU40 10.15 <30.00 12.33 | <36.00 | PASS
RU53 10.44 <30.00 12.62 | <36.00 | PASS

106Tone
RU54 10.36 <30.00 12.54 | <36.00 | PASS
RUO 12.73 <30.00 14.80 | <36.00 | PASS
26Tone RU4 13.05 <30.00 15.11 | <36.00 | PASS
RUS8 12.79 <30.00 14.85 | <36.00 | PASS
RU37 13.28 <30.00 15.34 | <36.00 | PASS

total 2462

52Tone RU39 13.36 <30.00 15.42 | <36.00 | PASS
RU40 13.31 <30.00 15.37 | <36.00 | PASS
RU53 13.68 <30.00 15.74 | <36.00 | PASS

106Tone
RU54 13.62 <30.00 15.68 | <36.00 | PASS
RU61 11.98 <30.00 13.93 | <36.00 | PASS

Ant1 2422 242Tone
RU62 11.80 <30.00 13.75 | <36.00 | PASS
RU61 11.63 <30.00 13.81 | <36.00 | PASS

Ant2 2422 242Tone
RU62 11.12 <30.00 13.30 | <36.00 | PASS
RU61 14.82 <30.00 16.88 | <36.00 | PASS

total 2422 242Tone
RU62 14.48 <30.00 16.54 | <36.00 | PASS
RU61 11.80 <30.00 13.75 | <36.00 | PASS

Ant1 2437 242Tone
RU62 11.65 <30.00 13.60 | <36.00 | PASS
RU61 11.50 <30.00 13.68 | <36.00 | PASS

11AX40MIMO Ant2 2437 242Tone
RU62 11.43 <30.00 13.61 | <36.00 | PASS
RU61 14.66 <30.00 16.73 | <36.00 | PASS

total 2437 242Tone
RU62 14.55 <30.00 16.62 | <36.00 | PASS
RU61 11.78 <30.00 13.73 | <36.00 | PASS

Ant1 2452 242Tone
RU62 11.71 <30.00 13.66 | <36.00 | PASS
RU61 11.23 <30.00 13.41 | <36.00 | PASS

Ant2 2452 242Tone
RU62 11.04 <30.00 13.22 | <36.00 | PASS
RU61 14.52 <30.00 16.58 | <36.00 | PASS

total 2452 242Tone
RU62 14.40 <30.00 16.46 | <36.00 | PASS

Note: EIRP (dBm)=Conducted Output Power (dBm)+ Antenna Gain (dBi)
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